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\:P;'c I il I1SR18650-2600 3. 7V 2600mAh
Btk Chinese
NefESroampla] g LI-ION BATTERY ISR18650-2600 3.7V 2600mAh
English
o5 1119080284
Sample No.
TR W54 T 35 Pk F g I A1 PR AN )
Consignor Jiangsu Highstar Battery Manufacturing Co.,Ltd.
LY i LT it P i LB A AT PR 7
Manufacturer Jiangsu Highstar Battery Manufacturing Co.,Ltd.
B ik BE&E (XTRBEfyemmd . SRnsmaeT
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS "Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
AR KAEE CoTapHyERarEuch WRARETF I
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS "Recommendations on the TRANSPORT
Criterion OF DANGERQUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
’ Section 38.3
tondl s 5
A#"“ b 0 FAL RN RSN 55
ppearance Violet Cylinder plastics film shell
H &% 0 3 2019-08-22 , ArRALIE A 2019-08-24 ~ 2019-09-26
Accepted Date Test Date
KRR - R BERRHL; FAWA RN i s AR AR BE Al R  SREI
3R H Altltude simulation, Thermal test;Vibration, Shock, External short
Test ltems M c1rcu1t Impact Forced discharge
SRR, EEMTFEER (%?ﬁ[‘ﬁﬁ%ﬁﬁﬁﬁﬁ‘]ﬁﬁ(ﬁ I FIARHET )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3ARHEEESK.
¥4+ |The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion Amend. 1 38.3
Wtc) 2019-09-27
Py AT 75 4 bt Rechargeable Lithi c‘% g}é\ﬁ ,g’é’/
p) & f
{
Comment ~ ¥ ."5/“
A?
"y ﬁw
E 3K Fo3R / \2‘@ B R AL
Consignor \E{ﬁ, w0 226200
Address Post Code
P fé e T B % ol
Approver: = Checker: o/ Compiler:
ﬂy\% 1 . . .
Title: B TR (Vice chief engineer)
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j. x> AR B 4 AR AR B RBAFA LIRS B AR ® e
N Name of Test Standard requirement or The ® i
0. M Clause Number of Standard Test Result | Conclusion | Remark
;J;%L;;’we3'~fmmmgmjmiﬂ-rs Ry
- T-A) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W% 1
1 Aﬁfﬁﬁdm BT 1 Seg Appendix 1 Sk /
5 titu 'e UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend.1 Section
38.3 Test T.1
%?Eﬂ}»(%&}]"ﬁ./‘ﬁﬁ%i&’%miﬂiﬂi RE RS
R ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | Wtk 2
2 Th - ﬂ%lﬂ LT 2 Sjc:em}\?;pendix 2 A /
ermal test  |uN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend 1-Section
38.3 Test T.2
?é‘;ﬂliﬁ)(%? f%l“’ﬁ%m%}ﬂ‘liilxﬁ dﬁi%ﬁwﬁ
==, F ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | M F 3
3 5 ﬁbﬂ BT, 3 SJL'H?;\& dix 3 o /
Vibration UN Mamual {teri €8 Sobencix
anual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3
;E;%)(%?%Vﬁ%ﬁﬁmﬁuﬁ HR AR
ST/SG/AC IU/II/ReV 6 Amend. 1 38 I | XK 4
> 572"33' B B i:zﬁﬁ. endix 4 &) /
ock UN Mamual of T d 4 .
ual of Tests and Criteria % Passed
- |ST/SG/AC. 10/11/Rev. 6 *Amend. 1 Section
38.3 Test T.4
%;E)(j&;}:ft’;ﬂ“ﬁwfﬁiﬁmﬁ.uﬁ LTS
) , ST/SG/AC. 10/11/Rev. 6 Anend. 1 38.3 | MBI 6 ...
5 SMELH BT 5 S);zﬁﬁpendix 5 . & 7
Ex'ten:la]- ?hort UN Manual of Tests and Criteria 5 - Passed
circult ST/SG/AC. 10/11/Rev. 6 Amend 1 Section %
38.3 .Test T.§ 5 ~
. Eé;;”(i;!'f7ﬁf‘ﬁ4?@§ﬁiﬁelk‘iuﬂ Eﬂ&fﬂi}ﬁ o
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W% 6 -
6 Hiedi HIT. 6 é‘ézﬁﬂppendi‘i 6 a /
Impact UN Manual of Tests and Criteria e Pacsed
ST/SG/AC. 10/11/Rev. 6 - Amend. 1 Sectlon
38.3 Test T.6
%Afﬂ (1;1‘ f;@h%/@iﬁmiﬂuﬁ R AR
12 4k F-H) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | fLEfZK 7
7 ﬂﬁ;ﬁm% BT 8 é":e Appendix 7 G /
Forced discharge (N Manual of Tests and Criteria Passad
ST/SG/AC. 10/11/Rev.6 Anend. 1 Section el
38.3 Test T.8
This space intentionally left blank
o | uFEH
AT A BRESLAE :23°C-24"C ; FRELGEE - /%
Test Environment Ambient temperature:23°C-24°C;Ambient humidity:/%
Condition
BmAR ,
: Test Item
o LA A -
Subcontracted Test 03B | LA / Lt /
Condition Subcontracted | Name Post Code
Laboratory W4k / 9,15 y
Address Tel
IE] hfiEi
e
IB Sk
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A5 1 RNAE B | AR
No. Name of TestItems | Altitude simulation
5 kA RIEH] Before RIEJE After FERE PPN A
%5 Sample Status RE |ARELE| RE | FBBE | MassLoss| Residual [RE
Sample Mass ocv Mass oCcv OCV | Other
No. /g A% /g A% /% /% Event
001 | oyerc®%M | aa6177 | 4.16 | 446172 | 4.15 0. 00 99.76 | o
002 | goroRf | aa.9636 | 415 | 44.9620 | 4.15 0.00 | 100.00 | o
003 | oyt | 45,3700 | 415 | 45.3692 | 4.15 0. 00 100.00 | ©
004 | peict®RS | 45.2560 | 4.15 | 45.2545 | 4.15 0. 00 100.00 | ©
005 | joyeroed®® | aa.7118 | 415 | aa.7i0z | 4.15 0. 00 100.00 | ©
006 | sscroperi®i® | 44.82087| 4.15 | 44.8189 | -4.15 0.00 | 100.00 | ©
007 | peafCREH | a4sa40 | 416 | 44.8436 | 416 0.00 | 100.00 | ©
008 | ppeocrre®kt | 44,8594 | 416 | 44.8581 | 4.15° | 0.00 99.76 | ©
009 | pponpR® | 44.8097 | 416 .| 44/8088 | 4.15 | 0.00 99.76 | ©
4,15 | 44.7347 | 4.15- 0. 00 100.00 | ©

25CYC Fully charged

1 e +|This space intentionally
AF=2H left blank

010 e 44. 7365

#iE: LR V-RA D-AK R-aREL F-R K 0-AR. LRA. AR, LRE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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23 ; RRFA LA | AR
No. Name of Test Items Thermal test
e | Haks | Belore REE Ao | g Haem
5 Sample Status RE |FROLE| RE | FBEE| MassLoss| Residual /1% -3
Sample Mass oCcv Mass ocv OCV |Other
No. g v g v /% /% Event
001 | oottt o laveir2 | 415 |aeer77| 410 0.00 | 98.80 | o
002 | oorolERR 1 as0620 | 415 | 449628 | 4,10 0.00 98.80 | o
003 | oo ht 1453692 | 4.15 | 45.3608 | 410 0.00 | 9880 | o
004 | oo rnikt | 452505 | 415 | 452555 | 410 0.00 | 9880 | o
005 | oy pgiin® oo l4amoz| 415 [ae7in| 410 0.00 | 9880 | o
006 | ot poris ot o | 44818977 415 | 44.8202 | 4,10 0.00 | 98.80 [ o
007 | oo rasrk® 448136 | 416 | aasua| an 0.00 | 98.8 [ o
008 | pocve ruirs ey | 44.8581 | 415 | 44.8586 | 4.10 | 0.00 | 988 | o
009 | 5sche boriy eed | 44.8088 | 415 .| 448096 | | 4.0 | 0.00 | 98.8 | o
010 | poche oty g | 44.7347 | 415 | 447360 | 4.10.. | 0.00 | 9880 | o
o2 s spalce%tizgle:n«i‘iunally 8, _ ‘ |t ¢

Fid: LR V-RA DK R-AREL PR K 0-RF. LRA. MK, RKE. AiX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i 3 BRAR LA | i)
No. Name of Test Items | vibration
HE Aok A RIERT Before BRI E After BRERE| #eeE | i
%5 Sample Status k¥ FRBE| KE -3, /& | Mass Loss | Residual | £
Sample Mass ocv Mass OCV ocv Other
No. g v /g v % /% Event
001 | oy onb®® o laa6177| 410 |44.6103 | 410 0.00 | 100.00 | o
002 | o GUERL 1449628 | .10 | 44.9639 | 4.10 0.00 [ 100.00 | o
003 | oypoa it o 145.3698 | 4.10. | 45.3707 | 4.10 0.00 | 100.00 | o
004 | | GOEEES 1452555 | 4.10 | 45.2552 | 4.10 0.00 | 100.00 | o
005 | joois®® o laenin| ade |sa7izz| 410 0.00 | 100.00 | o
006 | pocre morie soeged | 4482027 410 | 44.8215 |~ 4.09 0.00 | 99.76 | o
007 | porerohi® o |ad.saas| 411 |4aasas5 | 411 |r0.00 | 10000 | o
008 | pociepaiaid  |44.8586 | 410 |44.8602 | 4.10 | 0.00 | 100.00 | o
009 | pockoturry mges | 44.8096 | 4,10 ¢7[74a. 81087 2107 7[> 0lo0 | 100.00 | o
010 | porcrurron g |44.7360| 410 | 44.7372°| "4.09 -] 0700 | 99.76 0

3 g =|This space intentionally
s
LA left blank

Hit: LR V-IRA D-f34K R-sREL F-A2k 0-RF., LAAR. LBIKR. LE. LaK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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K% RRF A LA Phiti
No. t Name of Test Items Shock
Ha ﬁ-&.‘«{kié} RIEAT Before R /E After FERE 5?']%%& i
ﬁ,-&'— Sample Status jﬁi‘ T34 % E }ﬁ'i‘ F 354, /& | Mass Loss | Residual 3}1%
Sample Mass ocv Mass ocv OCV | Other
No. g v /g A% /% /% Event
001 | yyerrerr® 46193 410 |44.6178 | 4.10 0.00 | 100.00 | o
002 | eyrpoirn® | 4s.9639| 410 [as.9628 | 410 0.00 [ 100.00 | o
003 | iove Forss eed | 45.3707 | 4107 | 45.3698 | 4.10 0.00 | 100.00 | o
004 | oy poii®® | 45.2552| 410 | 45.2546 | 4.10 0.00 | 100.00 [ o
005 | cxc by ged | 447122 | 4.20 | 44.7105 | 4.0 0.00 99.76 | o
006 | pscve poriioo o | 44.8215| 409 | 448195 | 409..| o000 | 10000 | o
007 | ascic Forty comnged” | 44:8455 | 411 | aasu3 | 411 | 000 | 10000 | o
008 | 350t Furrs enaveea | 448602 | 410 | 44.8586 | 4.10 0.00 | 100.00 | o
009 | secke Futsy onged | 44.8108 | 4.10.- | 44.8005 | 1410 |- 0.00 100.00 | o
010 | gscre poris romged | 44.7372 | 4.09 | 44.7353 | 4.094"| 7000 100.00 | o
J—FEFThiS Spalceeftir;jtleal;ti‘ionally 1

&ik: L-H V-5 D-M4h R-a85L P22k 0-F iR, LA REIR. Lk, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

EAiE
"@*-5*3
ORHSA

goooo od



Lt T B A R AT PR 8]
AR - S

SRICI Testing Co., Ltd. Test Report—Appendix 5 NO. 1119080284
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A% ; BMTA LA | -

Ho. Name of Test Items External short circuit
M5 MR A HRAERHEE .
Sample No. Sample Status Max. Exten n/"fé: Temperature Other Event

Sl lCYéC}XEﬁ? fﬁﬁfiged 114.5 0

e LCKC Pty ananged 9.2 5

e lcyécﬁﬁft{?ﬁﬁged 92.6 0

o 1(:\’(130;5?1;? fﬁﬁged AREny. 2 0

005 1(:\r(1:C}YTS;1$Ti:{rE ﬁﬁged 110.3 o

i 25c$gcggﬁ?§$ged 103. 4 o

— 2505?:1\;3%;?&339(1 109.4 0

008 25010 Forls dhomped 02.8 ”

i3 2503201\;3??@&@ 102. 8 5

i 250\2{30;51?? ﬁgged Boz i [ e 0
UFSH This space_i.rgtle:\ntkionally left N
&3 DR R-EL FRK 0-Lfth. LAK. LR,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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K% : BRAR 24 | il
No. Name of Test Items Impact
R Sk A HaABRHEL SR
Sample No. Sample Status Max. Exterr;atlcTempcrature Other Event
i lCYngSCO%Fogﬁa?ajEi ty 59.2 (0]
e 1cv1cC Yﬁ%%ﬁ (gfa{i:lity 120.8 o)
- LCYC 508 Oc%a?fity 108. 9 0
- 1cy1cCYs&)%5 Oga?ifity 22.8 o
05 1CYICCY5C0; Ogefaiii ty 22.7 o}
e 250G a0% Oc%fﬁ ty 23.1 0
e 2562‘1SCCY500%5 ngfity 23.2 P 0
— 255\{%%%%5 %ff i‘ty 23.2° 0
W 25(:2‘15(?2%9? Og&a?fity 23.4 ‘ o
- 2501C 0% Cappoity 23,3 0
UTFZEH This space \i-rLtlzr;l‘i(iopally left o
Friz: D-fRAR F-RK 0-RARIR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 AR B 4 AR S T8 HL
No. Name of Test [tems Forced discharge
Hohs MoK AL
Sample No. Sample Status Other Event

021 1CYC l;;ylcliﬁggih.fc?arged o

022 1CYC lfguylcli'ﬁ%ihskc[}?'arged 0

023 1cYC liﬁrlcl%{giifcl#arged 0

024 e e l%ﬁffc?arged a

025 10YC 1F?1%;:n%i?c[§arged o

026 1CYC ﬁlﬁ%ﬁfmged Y

027 1cYC lFCuylcljy%%i?:]?arged -

028 1CYC ;lel‘:l%%:i?c?arged o

029 1CYC ?Jﬁ??ii?arged \ 0

030 1CYC lﬁ?lcl%%iﬁfmed Oy

031 25076 ﬁyﬁ?%iﬁi:?arged ‘o

032 ZSCYCZSI"'CJICIJ?%EE",?arged 0

033 25CYC2 Séyliiﬁ%iﬁs%:[garged 0o

034 25CYC25P'€1Y1615??ifiE}?arged o

035 e SF(::YlCl};ﬁ%i?c[f?arged 0

036 25CY(;Z ?Jl%%%iﬁgc?arged 0

037 25C¥'C2?%Y1%%?ijfc?argcd o

038 25CYC2ﬁ7(iflclirﬁfgzihskcilarged 0

A
039 2 5C‘{025Fcuylcl? ;é;iiglclf?‘arged o
040 25(:\1;Z SFCuylcla;ﬁé;i}Jz(c?llarged o
#ixk: DRk F-R2K 0-RATIK. RALk,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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